The Corporation of the City of Kawartha Lakes

AMENDED AGENDA

REGULAR COUNCIL MEETING

CC2017-27
Tuesday, October 10, 2017
Closed Session Commencing at 1:00 p.m. Open Session Commencing at 2:00 p.m.
Council Chambers
City Hall
26 Francis Street, Lindsay, Ontario K9V 5R8

MEMBERS:

Mayor Andy Letham
Councillor Isaac Breadner
Councillor Pat Dunn
Councillor Doug Elmslie
Councillor Gord James
Councillor Gerard Jilesen
Councillor Brian S. Junkin
Councillor Rob Macklem
Councillor Mary Ann Martin
Councillor Gord Miller
Councillor Patrick O'Reilly
Councillor John Pollard
Councillor Kathleen Seymour-Fagan
Councillor Heather Stauble
Councillor Stephen Strangway
Councillor Andrew Veale
Councillor Emmett Yeo
[...]
microsand (mL) 1.000 1.000 1,000 1.000| 1.000 1.000
Remaining Volume of 1:10 diluted Polymer added
(my) 1.000) 1.000 1.000 1.000| 1.000 1.000)
FLOCCULATION (0 - 2:40 mins)
Duration (min) 2:40) 2:4() 2:40 240 2:40 2:40
Speed (rpm) 1501 150 150 150 150 150
]MATURATION (2:40 - 13:20 mins)
Duralion (min} 10:40) 10:40, 1040 10:401 10:40 10:40]
Speed (rpm) 150 150 50 150 150 150
SETTLING (13:20 - 17:20 mins)
Duration (min) 4:00, 4:00 4:00 4.00 4:00 4:00
Speed (rpm) 0 0 0 0 Q) 0)
|FINAL RESULTS
[initial pH 6.51 6.47 6.49 6.49 65 6.48
Final pH 6.56| 6.6 6.64 6.54 .51 6.5
|Initial Temperature (°C) 3.6 34 34 3.2 34 3.1
Final Temperature (°C) 6.9 7.2) 6.7 6.4 6.5 6.7
Turbidity (NTU) 0.586 0.377 0.361 0.311 0.318] 0.312
UvAa 0.131 0.105] 0.1 0.09 0,083 0.077
Alkalinity as CaCO3 (mg/L) 69 64 69 67 66 69
Colour (TCU) 7 g 6 § 5 5
Apparent Colour (CU) 14 1 13 8 8 o
Total Dissolved Solids (mg/L) 277 294 306) 300 294 297
Chiloride (mg/L) 38 39| 40 4 42 47
Sulphate (mg/L) 86 8 89 86 85 I |
Hardness as CaCO3 (mgiL) 193 195 196 202, 195 198
Aluminum (ug/L) 338 197 185 173 134 157
Calcium (mg/L) 64.7 65.2 65.6) 67.5 65.1 65.9
Dissolved Organic Carbon (mg/L) 6 § 4 4 4 4
Total Organic Carbon (mg/L) o 3 E E 4 4]

182



161-05613-00 Coagulant Testing for Lindsay Water Treatment Plant BWSP
Jar Test Data Sheet. Source Water: ___|
Date: 3/13/2017 pH 7.9
Time: 1:00 PM Temperature (°C) (°C) 3.5
Performed By: Mazahir Alidina Tutbidity (NTU) (NTU) 414
UVA 0.231
Coagulant Type: DeltaFloc-1118 [y zs cacos gy [mar 152
OPTIMIZE DELTAFLOC-1118 DOSE Colour (TCU) mg/L 18
Coagulant Dosage: 25 to 75 mg/L Apparent Colour {CU) (mg CaCO3IL) 60)
Coagulant Aid Type: Cationic Polmer Toltal Dissolved Solids (TDS) 263
Coagulant Aid Dosage: 0.3 mg/L Chioride 33
Coagulant Aid Conc.: 0.30% Sulphate 14
Microsand Dose: 20¢ Hardness as CaCO3 (mg/L) mg/L 192
Specific Gravity 1.3 [Aluminum (ug/L) mglL as CaCO3 163
Conc. Of Alum (A},0) (%) 22.00 Calcium (mg/L) ug/L 046
Dissolved Organic Carbon (mg/L) 7
Total Organic Carbon (mg/L) (°C) |
AR NUMBER DFDI | DFD2 | DFrD3 | ODFD4 | DFD5 DF-D6
DOSAGES
Raw Water Volume (mL) 2000 2000 2000 2000 2000 2000
Acid/Base addition (mL}) 1.3 1.3 1.3 1.3 1.3 1.3
Coagulant Dose (mg/L) 24 29 33 37 42 46
A1,0; Conc. (mg/L) 585 575 T 10758 20T kAL |
Volume of 1:10 diluted Coagulant added (mL) 0.369 0.446 0.508 0.569 0.646] 0.708]
Microsand added (g) 15 15 15 15 15 15
Coagulant-Aid Dose (mg/L) 0.3 03 0.3 0.3 0.3 04|
Initial Volume of 1:10 diluted Polymer added with
microsand (mL) 1.000) 1.000| 1.000 1.000 1.000 1.000]
Remaining Volume of 1:10 diluted Polymer added
(mL) 1.000| 1.000 1.000 1.000 1.000 1.000]
FLOCCULATION (0 - 2:40 mins)
Duration (min) 2:40 2:40 2:40 2:4(Q 2:4() 2:40)
Speed (rpm) 150 150 150 150 150 150
IMATURATION (2:40 - 13:20 mins)
Duration (min) 10:40 10.40 10:40, 10:40 10:40 10:40]
Speed (rpm) 150 150 150 150 150 150
SETTLING (13:20 - 17:20 mins)
Duration {min) 4:00 4:00 400 4:00) 4:00 4:00
Speed (rpm) 0 0 0 0 0 0
FINAL RESULTS
|Initial pH 6.45 6.43 6.44 6.45 6.44 6.44
Final pH 6.59 6.57 6.57 6.54 6.61 6.61
|Initial Temperature (°C) 54 3.4 3.2 31 3.2 3.3
Final Temperature (°C) 9.4 74 74 7.4 7.5 7.6
Turbidity (NTU) 0,622 0.45 0.368 0,386 0.295 0.25
UVA 0.131 0.112 0.1 0,095 0.084 0.079
Alkalinity as CaCO3 (mg/L) 74 72 72 75 72 n
Colour (TCU) 7 5 5 6 9 5
Apparent Colour (CU) 10 8 7 8 6| 7
Total Dissolved Solids (mg/L) 294 297 294 289 280 294
Chloride (mg/L) 35 35 36 34 37 37
Sulphate (mg/L) 87 88 84 88 87, 87,
Hardness as CaCO3 (mg/L) 192 194 194 197] 196 195
Aluminum (ug/L) 232 131 104 157] 139 146
Calcium (mg/L) 63.6 64.7 649 65.4 65 649
Dissolved Organic Carbon (mg/L) 5 5 4 4 i 4
Total Organic Carbon (mgjL) o ] 4 5| 4 ‘!]

183



Appendix 4

Result Graphs

184



755

oH

7.50

A

e

0110

fhior

vt

am

1. Optimum Microsand Dose Jar Test

OP-M pH
L]
&
.
=
W
- " » 5 "
Microsand (g}
.
0P-M UVA
-
"
. .
"
L] 15 20 25 »

Microsand (g)

185

0350

anxy

£

Tirbsty [NTU)
iy r

-4
E3

neon

145

ey (md/L Caco3)

140

139

138

OP-M Turbidity

.
b .
.
» -
e 1 10 n 0 w
Mictosand (£}
» TuksyvU)
OP-M Alkalinity
.
. -
.
-
.
[ W 0 o 0 S
Mikrosand (g)
® Akainty s Caco3 (me/t)



&

Apparent Colaur {CU)

555

Chinrids ima/tl
£

535

OP-M Apparent Colour

- -
.
.
1 o » " =
Miiisand igd
u At o K
OP-M Chloride
- -
- -
.
"n B n »n »
Microsand {g)
o CHesde

186

340

335

T0S (me/L)
g

310

305

Sulphate {mg/L}

OP-M Total Dissolved Solids

W Totsd Copicived 5o IO}

OP-M Sulphate

. -
.
[ » n
Microsand {g)
» Sushuty



194

193

Hardness (mg/L)

189

0.5

Calghem {mg/t}

585

OP-M Hardness

" -
10 1" 20
Microsand (g}

®  Hardness a5 C3C03 (mafi)

OP-M Calcium
-
-
L]
W " x
Migosesd (]

Cariam nig/)

187

250

Almieem lvg/l)
E]

OP-M Aluminum

.
-
"
.
-
"
w0 1% o a 30 L
Miaoand fgh
* Aammem e/l
OP-M Dissclved Organic Carbon
-
- - L - -
W 15 0 25 0 "
Microsand (g)

= Oissolved Organie Carbon {ma/U)



Tac (mg/l)

OP-M Total Organic Carbon

15 20
Microsand (g)

m Total Organic Carbon [mg/L)

188



Turbidity (NTU)

01095

LRl

01085

o
5
B

o4

Lt

2. Optimum Polymer Dose Jar Test

OP-P pH
.
.
= .
.
LY as a4 05 b ar
Coagulant Aid Dose (me/L)
"
OP-P UVA
. .
.
" . .
a3 ay 04 05 o or

Coagulant Aid Dose (me/L)

an

189

Turbidity INTU}

Asknity /L s C0O3)

o
o

o

148

E

138

136

OP-P Turbidity

.
.
-
=
.
-
&z ax o4 o3 06 o
Comgulamt Ald Dote (me/il
 Tusey INTU)
OP-P Alkalinity
.
- .
.
. 0
3] 03 0a 05 as ar

Coagulant Ald Dase (mg/L)

B Areinity as Caco3 (meft)

s



- 3

Aggsewin Colwr |CU}

.

Chioride (mg/L)

OP-P Apparent Colour

Cnaulant AM Drite frigii)

@ Apparent Colour (CU}

QP-P Chloride

ar a1 as o

Coagulant Ak Dose {me/t)

350

T0S (mg/t)

E=)

20

192

OP-P Total Dissolved Solids

-
.
.
-
03 o4 -2 ] as
Coagukant Ald Dose me/L)
w  Total Dissolved Solids (TDS)
QOP-P Sulphate
.
- - -
3 s as o4

Caaputant Akl Doss g}

. e



19

191

g g 3

Hardness (mg/L as CaC03)

182

605

Calclum (mg/L}

575

OP-P Hardness

04
Coagulant Aid Doss {mg/L)

Hardness 3 CaCO3 (me/u)

OP-P Calcium

04
Coagulant Aid Dosa {mg/L)

m Calcum (reft)

191

250

g H

Adgmisem fag/ L)

8§

Doc [mg/t)

OP-P Aluminum

-
-
-
-

-
a1 oy o3 04 a3 o8

Coagulant Aid Dose (mg/L)

m Aluminum {ug/l)
OP-P Dissolved Organic Carbon

- - . . -
ar 02 03 04 05 as

Coagulant Akl Dose {me/L}

& Dissohed Organic Carbon (/L)



OP-P Total Organic Carbon

. .

. . 0 "

ay er as o4 os o8 ar
Coagulawi Ald Dwsa fme/i}

Total Organic Carbon (mg/L)

ok

192



3. Optimum pH Jar Test

SternPAC OP-pH: Final pH

bl pH

 Peaipn

SternPAC OP-pH: UVA

193

09

08

07

3

02

01

120

SternPAC OQP-pH: Turbidity

L] -
-
"
.
& “ 68 1} P 4 EL L]
Initked pH
B Turbldity {NTU}
SternPAC OP-pH: Alkalinity
"
-
-
-
"
L] 56 638 7 72 1a " £y
i lal pH

®  Alkagnily 3s CacO3 {ma/L)



3

Apparent Colour [CU)
&

Cadodde fme/i)
13

&2

&

SternPAC OP-pH: Apparent Colour

W aparer Colour [Eu)

Inithel gH

SternPAC OP-pH: Chloride

Comsnde b2/l

194

Suhphuts [mefi)

ico

SternPAC OP-pH: Total Dissolved Solids

.
. -
-
.
s 68 7 72 14 (1Y L
Initial pH)
& Tol2t Dissolved Sollds {me/L)
SternPAC OP-pH: Sulphate
-
»
.
-
.
i an ¥ 1 I " 13
Iwithal oM

® Gdpnarire/ld



208

g

Hisram [mg/i}

19

&

a2

SternPAC OP-pH: Hardness

®  Herdoem i L0010 byl

Initisd pH

SternPAC OP-pH: Calcium

-

Comarmime/i)

195

3
£
g
8
]

.

SternPAC OP-pH: Aluminum

® Aumnum {ugit)

SternPAC OP-pH: Dissolved Organic Carbon

Initial pH

B Dissolved Organc Carbon (me/L)



SternPAC OP-pH: Total Organic Carbon DeltaFloc OP-pH: Final pH

Turbidity (NTU)

L] 74
= -
72
$ " - . "
)
.
“ - L
-
- 68
3
£ i
E 66
¥
64
' .
52
L L]
. 62 ¥ “w 68 7 72 TA L " [ - [% wa (1 . r 12 74 " "
Initial pH il gH
W Tolal Organc Carbon (mg/t) - fed
DeftaFloc OP-pH: Turbidity DeltaFloc OP-pH: UVA
n 025
-
] " o -
a2 -
.
13 -
. .
.
2
ts .
.
'
o
0s
-] L]
] [} (v} [ [Ty (] 1 " i (T ] . [%] (] . b 7 5 4 te ]
wittal pH initial pH
& TesaniNi) - WA

196



kaliity {mg/l o8 Caol

Tos (mg/L)

120

00

290

285

265

DeltaFloc OP-pH: Alkalinity

.
-
.
-
.
.
Er (23 66 68 7 72 ra (2]
Inkial pH
u Alkalnlyas CaC03 (ma/L)
DeltaFloc OP-pH: Total Dissolved Solids
. .
-
.
.
a
a1 w“ ‘e BB 7 12 4 X
Iniial pH

®  Tolal Dissolved Sollds {mg/i)

197

e Catour [CU)

gt [ma/h)

g

8

15

DeltaFloc OP-pH: Apparent Colour

 Aipases Colout [CU}

DeltaFloc OP-pH: Chloride

“ (] ] rs 1 tn

® - Eionae refid



Alsminum fug/id

120

Sphate {mg/Lb
3

1800

1600

1200

1200

1000

62

DeltaFloc OP-pH: Sulphate

® sty ma/l)

DeltaFloc OP-pH: Aluminum

Ml pH

= Aieim lug/ll

198

Calewm (mgfL)

Hardness (mg/L as Cac03)

199

198

75

685

DeltaFloc OP-pH: Hardness

G & ! 15 ) 74 A ra
Awithed gH

W Hardress as CaC03 g/t

DeltaFloc OP-pH: Calcium

il g

* Coesmima/il



oo imgAl

DeltaFloc OP-pH: Dissolved Organic Carbon DeltaFloc OP-pH: Total Organic Carbon

. .
! . . - . .
- = =
'l
= =
B
E
b
8
e
i
1
)
62 . . 58 7 72 L e 78 [ . &1 a4 wi 58 7 72
Initial pH Initial pH.
= Dissolved Organc Carbon (mg/L) & Total Organic Carbon e/l

199



4. Optimum Coagulant Dose Jar Tes

Final pH

65 .

AL a0 1o ireo 109 ao
AL,0, Conc (me/L)

= SternPAC & DeMilloc TR

UVA

Turbidity {NTU}
o
8
-

°
2
8

004

() roe nin "w () 1 e 1 o
AL, Cane |mg/Ld

. Sundar & CwtailocI1te

200

o

Turbidiy (NTU}
o

Aty [mg/iae C20H
3

68

Turbidity
.
-
.
000 oo 1200
AL, Conc (me/L)
- Dt 1EIR
Alkalinity
.
- -
00 noe 1100
44,0, Sons fme/i

w  Owale: it



Chiorude (mg/L)

Apparent Colour {CU)

-3

a1

Apparent Colour

Taq o 1000 1100 1200 1300
ALO, Conc (mefL)
- SMRAC ®  Oeitafio: 1110
Chloride
. .
.
.
- -
. .
. -
1 oo any 200 1000 11.00 1300 e
ALO, Conc (meg/L}
PR ® e 1118

oo

201

Total Dissolved Solids

310

305

oS (mg/L)

H

e 10, 800 "o 000
AL, Conc (me/L)

. Aerrtac

Sulphate

86 . .

855

845
s o wo weo yode

ALO, Conc {me/L)

0o 100 [

110 1200 [L1--]

®  Owaiio: 1118

1400



202

98

il

96

Hardness {mg/L as CaCO3)

Calgium fmg/i)
A,
« E

s

“s

Hardness
-
. -
. . .
. -
700 e (U A0 [RE- - 1w e
AL,0, Conc (mg/L}
. Tnaal =™ Deilafloc 1118
Calcium
.
.
.
.
4 .
.
. .
- -
e &30 0 way e noc 1 o
AO, Cane {mg/L}
*  lnee=PAC & Deltafloc 1118

202

350

£

Alumisiern hug/Ul
5

-

poc (mg/L)

Aluminum

o 0o ity . 120
A1,0, Conc (mg/L)

™ DeMaAoc 1TIR

Dissolved Organic Carbon

e
- - .
o 0o o oo 1
AL, Tonc Ime/i}
*  SMnOAT & Delalioc LILH

(112



TOC (mg/L)

TR

Total Organic Carbon

Al W e oy 0oy

21,0, o me/l)

o Do LT1A

o

203



BWSP °

Appendix #

L

Report # Wwi do12 - po7

MEMORANDUM

Date:
To:

From:

Project No.:

Location:

Subject:

June 23, 2016
Shelley Durham. City of Kawartha Lakes

Mazahir Alidina, Maika Pellegrino. WSP
161-15613

Lindsay Water Treatment Plant

Coagulant Testing for the Lindsay Water Treatment Plant

1. Introduction

The Lindsay Water Treatment Plan is a conventional (full) treatment plant with an ACTIFLO® System that
consists of two (2) ballasted flocculation/clarification unlts two (2) sedimentation tanks and five (5) multi-
media filters to handle the plant rated flow of 22,730 m?d.

The source water for the plant is the Scugog River where water temperatures range between 0 and 30°C.
Currently polyaluminum chloride (PAC) is used when raw water is below 12°C and Alum is used above
12°C. Operational and raw water parameters provided by the Plant staff are summarized in Table 1 Plant

Operational and Raw Water Parameters.

Table 1 Plant Operational and Raw Water Parameters

Parameter Value Comments
Flow Rate 80-185 L/s
Surface Area Clarifier 21 m* From Drawing S 103
(4595 x 4595) mm
Surface loading rate (rise rate) | 31.7 m/hr (185 L/s)/21 m*
Hydraulic Contact Time
Coagulation tank In-line Flash Mixers are used
Injection Tank 2 min
Maturation Tank 8 min
Settling Tank 15 min
Operational Parameters
Polymer in Use LT22S Cationic in nature
Polymer Dose 0.03 mg/L
SternPAC (Coagulant) Dose 85 ma/L
CO:> (pH suppression) Dose
Microsand Dose 20 mL/1000 mL
Alum (Coagulant) Dose 120 -180 Mg/L
Actiflo® Influent pH range 6.8-7.0
Raw Water Characteristics
Raw water pH range 7.5-8.0
Raw water Turbidity 156-20 NTU
Raw water Alkalinity 160 - 190 mg/L
Raw water Hardness 170 - 300 mg/L
Raw water Colour 20-30 TCU
Raw water UVT 50-Hi 60s
MARKHAM 600 Cochrane Drive, 5" Floor, Markham, Ontario L3R 5K3  Tel.: (905) 475-7270 Fax: (905) 475-5994

204



Memorandum
Page 2

2. Objectives

WSP was retained by The City of Kawartha Lakes to explore optimum coagulants for the Lindsay Water
Treatment Plant during Raw Water cold temperature conditions.

The aim of the jar test was to simulate a full scale ACTIFLO® process in order to determine alternative
coagulants for cold water use. The jar test simulates similar contact times in each basin of the ACTIFLO®
process and by adding the chemicals and micro-sand along the same sequence used in the full-scale
unit.

The coagulants to be tested were to be compatible with the following:

e Source water characteristics.

e Other treatment chemicals used at the Plant

e Water characteristics in clearwells

o Water characteristics in the distribution system

Suppliers who were contacted to provide coagulant samples were informed that the coagulants to be
provided should meet the above criteria.

3. Methodology

31 Coagulants to be tested

WSP contacted several suppliers for samples of coagulants to use in the jar testing. A total of ten (10)
coagulant samples were received from four (4) suppliers as outlined in Appendix 1. Suppliers were asked
to provide data for optimum pH range, basicity, typical dose, concentration of Al,O3 and confirmation that
the product met ANSI/NSF standard 60 and all Ontario regulations. Input was obtained from the City
during the kick-off meeting regarding any previous experience with any of the procured coagulants as well
as any operational issues perceived with use of any of the coagulants. The following is a summary of
factors considered in shortlisting the coagulants selected for testing:

« The City currently uses SternPAC and this was to be one of the coagulants to be tested.
¢ The RFQ indicated that DelPAC 2020 would be one of the tested coagulants

e PAX-18 was used previously by the plant and had led to red water issues, and was hence
excluded from further consideration.

» WC 620 Polydadmac, WC 530 Polyamine & WC 585 Polyamine were polymeric coagulants
that required much lower dosage. Current plant equipment did not allow dosing at such low
rates and these coagulants were hence excluded from further consideration.

¢ Insufficient information was provided by the supplier of Magnasol 4000G to qualify it.

e PAX-XL50 & PAX-XL-54 were similar in composition and hence only one of these was
selected (PAX-XL50)

e DeltaFloc 1118 & DeltaFloc 1123 were similar in composition and hence only one of these
was selected (DeltaFloc 1118)

The coagulant dose tested was calculated based on the actual average dose of SternPAC currently used
at the plant. The specific doses of the coagulants varied in order to have the Al,O; content proportional
and allow a direct comparison based on Al,O; dose.

BsWSP

205



Memorandum
Page 3

3.2 Jar Testing Procedure

The jar testing was carried out in accordance with the industry standard “Actiflo® Jar Testing Procedure”
(Appendix 2). Since insufficient washed microsand was available for use, the jar testing was carried out
over the course of two days: April 28, 2016 and April 29, 2016. The test was performed using a Phipps &
Bird PB-700™ Jar Test Apparatus (supplied by WSP, Figure 1) at the Lindsay Water Treatment Plant.
The PB-700™ is a six-paddle model with regulated variable paddle speed control between a range of 1 —
300 rpm with a digital readout of the exact speed. The unit comes with six, square acrylic 2L jar testing
jars and has a fluorescent lamp floc illuminator built into its base.

Figure 1 Jar Testing Apparatus used for testing the coagulants

The microsand to be used for the testing was washed thoroughly (by plant staff) until the supernatant was
clear, in order to eliminate turbidity caused by micro-grains or any suspended particles that could be
introduced into the water tested in the jar test. The micro-sand was laid out to dry overnight and stored in